Oo) Wabtec Components LLC.
Gé&B Specialties, Inc.
MIO-RA5FVXFX001 Rev D

INSTALLATION OF R-450 FRONT MOUNTING KIT
2008-2016 ForD F-450/F-550 4x4/4x2

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the Rafna railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected. Reconnect
all hoses and secure the power steering cooler if the vehicle is started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross

Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45FVXFX001 Rev D

[INSTALLATION OF FRONT MOUNTING KIT ]

The following procedure details the installation of the front mounting kit. The hardware
required for this installation is listed in the table below.

Table 1: K-R45FVXFX003 Front Mounting Kit Installation Parts

Part Number Description Qty

R-12002D Mounting Plate - Drivers Side

R-12002P Mounting Plate - Passengers Side

R-12000D-A Side plate Assembly - Drivers Side

R-12000P-A Side plate Assembly - Passengers Side

R-12009 Frame Extension

R-12004D Angle Bracket - Drivers Side

R-12004P Angle Bracket - Passengers Side

R-11109 Spacer, Frame

R-11114 Tie Bar/Mounting Plate

5/8” UNC GR.8 Bolt x 6” Lg.

5/8” Flat Washer, GR.8 - Type-A
5/8” UNC GR.8 Nylon Insert Lock Nut
R-990KIT-107 | 5/8” UNC GR.8 Bolt x 2” Lg.

1/2" UNC GR.8 Bolt X 2” Lg.

1/2” UNC GR.8 Nylon Insert Lock Nut
1/2” Flat Washer, GR.8 - Type-A

[ N[
Slojojo [BIEIRF Nk Nee k-

Frame Modification (Figure 1)

1.

Remove the front bumper and front tow hooks if so equipped. The bumper and tow
hooks will not be re-installed.

On the in-board side of the driver’s side frame rail, drill out the three existing holes to
11/16" diameter. Drill the second and third holes thru to the out-board side of the
frame and thru the out-board frame rail.

On the out-board side of the driver’s side frame rail, drill out the first existing hole to
11/16" diameter. Drill a 11/16 hole through the outboard side frame rail into and
through the inboard side frame rail using the center of the second slot as a template.

On the in-board side of the passenger’s side frame rail, drill out the first two existing
holes to 11/16" diameter. Drill the second hole thru to the out-board side of the frame
and thru the out-board frame rail.

On the out-board side of the passenger’s side frame rail, drill out the first existing
hole to 11/16" diameter. Drill 11/16” hole through the outboard side frame rail into
and through the inboard side frame rail using the center of the second slot as a
template.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-2-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R45FVXFX001 Rev D

6. Using the passenger’s side plate assembly (R-12000P or R-12000P-A) align the first two

holes in the frame with the third and forth holes in the side plate assembly. Make sure
that the side plate assembly is flush with bottom of frame and secure side plate
assembly to frame with c-clamp.

Transfer the location of the last hole in the side plate assembly to the in-board side of
the passenger’s side frame rail. Drill a 11/16" diameter hole thru to the out-board side
of the frame and thru the out-board frame rail.

Bracket Assembly (Figure 2 & 3)

1.

Insert frame extension into frame and align with the holes in the frame. Assemble with
5/8” bolts and flat washers to hold extension in place.

Assemble railgear mounting plate assemblies, frame extensions, and mounting plates
to truck frame using 5/8” bolts, flat washers and nuts. Railgear mounting plate
assembly is to be flush with bottom of frame and frame extension.

Assemble angle clips to frame using %2” bolts, flat washers, and nuts. Fasten angle clip
to side plate assembly using 5/8” bolts, flat washers, and nuts. Fasten tie bar to side
plate assemblies using 5/8” bolts, flat washers, and nuts.

Torque all 5/8” fasteners to 150 ft-lbs dry. Torque all 1/2” fasteners to 100 ft-lbs dry.

Repeat steps 1 thru 4 for passenger’s side.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-3-



O |H00XAAISHHING0/LZ/TL] ToObdsh-Ti| | E 110 SMY OL
NOISIA w3BHNN Lavd| 3NN 3 WYO4NOJ OL sa13M 1V
LM 3
O1NIN LINO¥H o
JONW FNYH4 2
PNIMNLOVANNYIA - ONIYIINIONT - NOIS3A AT |WINS| 122050 430408 G3L¥adn| O
1669762 (029) Xv4 ‘1065252 (0£5) YINVATASNNId HOIMy3a ar S1/60/90 (37I1S TI¥A A3ONYHO| 4
oo\ SLONA0Y¥d AVO¥TIVY ALNVND 40 ¥3NLIVANNYA _ 3 T 90/122 ) Q3sSY3 13 ¥ NOISIATY| v
@.OZ_ SALTVIOAAS 9 8 © ~ #NO3  |QAdddY| A8 | 3lva SIONYHO 40 NOILdIMOSAA ATY

MIO-R45FVXFX001 Rev D

@ Wabtec Components LLC.
Gé&B Specialties, Inc.

S3dIS ¥IINISSYd ANV SHYIATIA HLO4
'VIQ .ZE/LT OL STTOH ONLLSIX3 TIRd

S3dIS ¥IINISSYd ANV SYIATIA HLO4
(3Wv¥4 40 3AISNI OL NYHL

J10H ¥3L3WVIC L9T/TT TINA)
3LV1dW3L S 1015 3sN

\0,.‘.
\N " (IWV¥ 40 3AISLNO OL TITHA/UFHSNYYL)
‘ \ (3Q1S YIATHA ANV ¥IINISSYd ¥O4 TYIIdAL)
\... Y31IWVIA L9T/TT OL STTOH ONILLSDXA TIIHG
Y/ 3015 SUIATYA ANV ¥IONISSVd HLO8
(3Wvd4 40 3AISLNO OL NYHL

JT0H VIQ ,9T/TT TIIYA/4ISNVYL)
ALV1dINAL SY 13MOVHd 35N

ALTIVTO 404 NMOHS 1ON
1DIOVHE INNOW AJOd 3AIS SHIATNA

Figure 1
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

R o T T R T T T T T AR SR R T R R R TR R T AR TR AL T T TR R AR AT R AR TR TR A SRR T TR AR S TR IR TR SR TR e e

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45FVXFX001 Rev D

g

NOISINIY

H3IBNON L8vd

€0044XAGrI-OIN|L0/0C/ L L moomu_x>m§‘0:>_7 [
g

L'l SMY OL
WHO4NOD OL SAT1FM 1V

1Ny 055/051 4
dd04 910¢-800C

1M OLNI

TPIOIHY_ | aIN0HdY

ONIINLOVINNYI - ONIYIINIONT - NOIS3d

feqmzye
P2

269252 (029) Xv4 ‘1065252 (029 VINVATASNNId ‘NOIMY¥38
SLONAOYd AVOUTIVY ALITVNO 4O ¥IUNLOVANNYI

-/ ONI S3ILTVIOAdS 98 O

g

dIAr

WS

1¢/c0/80

¥30¥0g d31vadn

AT

YN

YINgG

£0/0¢/ 11

d3sY313d ¥ NOISIASY

#NO3

AAdddY

A8

31va

SIONVHO 40 NOILLdI¥OS3a

g 1vi3ada

4 YFOVdS FWVE 60TTT-d b1
0c ONN IT -.8/S[ LNNMOOTAN | €1
8 'D7.Z XONN 11 -.8/S 'SO'H'H [4!
9 V-3dAL .2/T YIHSYM 1T
9 'O7.Z XIONNET -.2/T 'SO'HH [}
o V-3dAL.8/S[ ¥IHSYMA 6
4] 'D7.00°9 X ONN 1T - .8/5 'S O'HH 8
T 31V1d OINW dvd J1L PITTT-Y L
T 3dIS SSVd 31V1d OINW dc0ooct-o 9
T 3QIS SSvd ‘ASSY 31v1d 3AIS|  ¥-d000Z1-Y S
T 3AIS ¥d ‘ASSY 31V1d 3AIS|  v-A000ZT-Y 14
4 NOISNILX3 NV 6002T-d €
[4 dI10 J19NV|  d/ar002T-d 4
T 3dIS SY3ARIA 31V1d OINW acoocT-d T
ALD NOLLdI¥DS3d YIGWNN LdVd  (WLT
LSI1 SLNVA/TVIYALYIW 40 1118

Figure 2
G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com



MIO-R45FVXFX001 Rev D

@ Wabtec Components LLC.
Gé&B Specialties, Inc.

1710 SMY O1 WHO4N0D

g [LOOXAXAISYH-M| SL/LLIBO LOOXAXALSH-M | oL SaTEM TIV

_m,>m~_ HIGAON LNV
1Y DINA LN [Sari e,
096/0G7d | scleitiiiiatis e s
Q404 9102-800z | SEsiiisierEierians
DNISNLOVANNYIA - ONINIINIONT - NOISIq

NMVHO | GDIOIHO | GIA0NddY

1669252 (05) XV “1065-262 (026) VINVATASNNId ‘WOIM¥3E V dAlr WWS| 12/20/80 ¥3IqNog a3Lvadn| g
% S1ONA0¥d AVONTIVY ALITYND 40 ¥IUNLOVANNYW @ W _ AV | SLILLISO @3asSvy313d V NOISIATY 4
X/ ONISIILTVIOAdS 9% O = #Nod  [anuddv] A8 | dlva SIONVHO 40 NOILINOS3a =Y

9l 849 ONN ,8/G[INN MJOAN| 9
[4% 8'¥9 3IvS ,8/G| NIHSWMJ S
14 .C X 849 ONN .8/S| 'SOHH 14
43y 3QIS SYIONISSVd ‘ASSV 31Vid 3AIS|v-d000Zi-¥| ¢
43y 3dIS SY3IAINA ‘ASSY 3LV1d 3IdIS|V-0000Z1-¥| €
I dvg JIL| vLLLl—y 3
ALd (IYVd)WALI 40 NOILIJI4ISIA ON J¥Vd | AALI

Figure 3

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.

Gé&B Specialties, Inc.

MIO-R45FVXFX001 Rev D

OPERATION OF R-450 FRONT MOUNTING KIT
2008-2016 FORD F-450/F-550 4x4/4x2

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B Specialties
for technical assistance.

e Failure to heed to any of the following warnings could result in severe bodily injury
iii and/or equipment damage.
Read and understand this manual completely before attempting installation of the
CAUTION equipment
WARNING )

e Installation instructions provided below only address the RAFNA railgear equipment.
Applicable railway company procedures and policies must be adhered to.

e Before performing any work under the vehicle or railgear, ensure the engine is turned
off and the parking brake is set.

e Railway Company rules governing rail travel must be observed at all times.

e Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle
Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-7-



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R45FVXFX001 Rev D

[OPERATION AND SERVICE OF FRONT MOUNTING KIT

)

With the front mounting kit installed on this vehicle, it may be operated as normal; however,
the front bumper is located further forward than standard. Side wands are located on the
front bumper to aid in determining the length and width of the vehicle. Caution must be used

when operating the vehicle.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The front mounting kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and Table 2 provides Standard Fastener

Torque Values.

Table 1: Recommended Service Schedule

Service Required

Initial 62 miles
(100 km) of
road and/or
rail use

Inspect front mounting kit fasteners (re-torque if required)

X | Daily

N | Weekly

< | Monthly

Table 2: Standard Fastener Torque Values

Fastener Size

Fastener Torque Value (ft.-lIbs) Dry

1” UNC Gr. 8 Fasteners 250
7/8” UNC Gr. 8 Fasteners 200
3/4” UNC Gr. 8 Fasteners 175
5/8” UNC Gr. 8 Fasteners 150
1/2” UNC Gr. 8 Fasteners 100
3/8” UNC Gr. 8 Fasteners 40
1/4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-8-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45FVXFX001 Rev D

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-0-



